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Integrated sewing unit for hemming
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[NTRODUCTION

This parts catalog has been arranged in the
following manner.

ARRANGEMENT BY MECHANISM (page from 2 to 3 3)
Each mechanism is arranged on facing pages,
the first page containing the illustrations
and the second page containing the data of
the individual parts.

The machine type numbers in the illustrations
indicate which machines the parts are usedon.

Note 1: The words after slash / and in
brackets () in the parts name are
specifications and auxiliary
explanations of the parts.
EXAMPLE: BRACKET/BINDER

ORDERING PARTS

When ordering parts, give only the parts
number if it is shown in this parts catalog,
or the page and the reference number if the
parts number is not shown.

APPLICAT ION OF THIS CATALOG

This catalog covers the machines manufactured
in March, 1994 and is applicable to your
machine subject to change without notice.
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REF.
NO.

SO D U —

PART NO.
BmES

350650-91
350344-91
350509-91
004578
350388

350389
205764
004562
210061
350508

350507
210061
004570
004501
004905

350559-91
XXXXXX
007093
350557-91
300607-UB

206338
004334
748037
004905
000516

000555

INSTALLATION COMPONENTS
2 NAME QT.
EBAES () REST BOARD ASS. 1
BE REST BOARD 1
BAAEE (M) INSTALLATION BRACKET ASS. 1
NEARENEF M8 X 80 BOLT 4
2R = — SPACER 4
2R - — SPACER 8
B e = & CUSHION RUBBER 4
NEAARENVF /M6 X 30 BOLT 6
B & WASHER 6
7347y b BRACKET 1
X & ROD 4
K £ WASHER 4
NEARENVF /M5 X 35 BOLT 4
NABARXNENVF /ML X 14 BOLT 4
Kx v SCREW 4
IV VERK MACHINE REST BOARD 1
1Y VBRAR (3558 No.535313080) SETTING MACHINE BOARD 2
Y xvY /M5 SCREW 4
F—=7n (L) TABLE (UPPER) 1
N AR TRAY 1
)y vavdh CUSHION RUBBER 4
NBEFENVF /M8 X 25 BOLT 3
¥ o b DUCT 1
Kz v SCREW 2
=Y - TAPER PULLEY 1
VWb V BELT 1






K4 FEE (1)

REF. PART NO.
NO. WMEZES

1 TRHM3T716F
2  TRHM4197A
3 007043

4  TRHM4501
5 TRHM4147C

6  TRHM4497A
7  TRHM4497B
8§  TRHM4497C
9  TRHM4146B
10 210100

11  TRHM4837

12 250321-91
13 TRHM4149A
14 TRHM4150B
15 TRHM4420B

16 303448

17 007018-HU
18  TRHM4421
19 303448

20 007018-HU

21  TRHM4148C
22 007143-HC
23 TRHM4827A
24 TRHM4422A
25 TRHM4424A

26 TRHM4423A
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FABRIC GUIDE MECHANISM (1)

NAME

AUXILIARY PLATE/FRONT COVER
BOLT

SCREW

SCREW

FABRIC GUIDE PLATE (FRONT)

SPACER
SPACER
SPACER
FABRIC GUADE (FRONT)
WASHER

SMALL HANDLE

SLIDE PLATE ASS.

FABRIC GUIDE PLATE (REAR)
FABRIC GUADE (REAR)

PIPE / AIR BLOWER

WASHER
SCREW
PIPE / AIR BLOWER
WASHER
SCREW

FABRIC GUIDE (LEFT)

SCREW

CUSHION RUBBER

BRACKET

PIPE COMPLETE / AIR BLOWER

PIPE COMPLETE / AIR BLOWER

QT.
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EHA 4 FEE (2)

REF. PART NO.

NO. W RES
1 350430
2  004504-HU
3 300172
4 300294
5 350461
6 007018-HU
7 350462
8 303448
9 007019-HU
10 350431
11 007244
12 204888
13 350724
14 350465
15 007010-HU
16 350452
17 004518-HU
18 202433
19 350640
20 350510
21 350463
22 007079-HU
23 513013
24 527011
25 599001
26 350433
27 350432
28  004500-HU
29 204585
30 303067
31 350434
32 007027-HU
33 350435
34 350436
35 350439
36 007043-HC -
37 350743
38 350744
39 007069-HC
40 350745A
41 350745
42 007143-HC
43 350778
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FABRIC GUIDE MECHANISM (2)

NAME

PLATE

BOLT

WASHER

SPRING WASHER
STOPPER

SCREVW
STOPPER
WASHER
SCREW
BRACKET

SCREW
SPRING
SCREW
GUIDE
SCREW

BRACKET
SCREW
WASHER
SCREW
NUT

BRACKET

SCREVW

AIR CYLINDER
JOINT

FLOATING JOINT

BRACKET

SLIDE PLATE
BOLT

WASHER

SPRING WASHER

BRACKET
SCREW
BRACKET
BRACKET
FABRIC GUIDE

SCREW

SPACER

BRACKET

SCREW

FABRIC GUIDE (WBI)

FABRIC GUIDE (BHW)

X 5.5 (WBI) SCREW(WBI)

ELASTIC GUIDE (WBI)

QT.
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K4 F#iE (3)

REF.
NO.

DW= U W —

PART NO.
Mo ES

513011
527006
350440
007066
210307

350441
350445
007019-HU
3034438
350741-91

004524-HU
208245
004804
208245
350442

350443
513094
350444-91
350641-91
007017-HU

350446-91
350742

004500-HU
004518-HU
004132-HU
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FABRIC GUIDE MECHANISM (3)

NAME

AIR CYLINDER
JOINT :
BRACKET
SCREW

WASHER

CONNECT PLATE

BRACKET

SCREW

WASHER

FABRIC HOLDER PLATE ASS.

BOLT
WASHER
NUT
WASHER
BRACKET

BRACKET

AIR CYLINDER

BRACKET ASS.

PIPE COMPLETE/AIR BLOWER
SCREW

FABRIC GUIDE (UPPER) ASS.

BRACKET
BOLT
BOLT

37 SCREW

QT.
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REF. PART NO.

NO. BaHES
1 350474
2 250255
3 303448
4 007020
5 250256
6 210307
7 007066
8 250257
9 202875
10 007009
11 258081
12 004527
13 712013-91
14 004020
15 210683
16 210684
17 002906
18 350475
19 210682
20 005053
21 201191
22 005184
23 003044
24 350681
25 513053
26 527006
27 350682
28 007017
29 350683
30 004554
31 350691
32 007019
33 210682
34 350690
35 350693
36 350695
37 350694
38 004535
39 240280
40 202588
41 007016
42 350692
43 302352
44 004800
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AUXILIARY FORMING THE HEM MECHANISM

NAME

BRACKET (WBI)
BRACKET (BHW)
WASHER
SCREW
BRACKET

WASHER
SCREW
EYE GUARD
WASHER
SCREW

BRACKET
BOLT

CLOTH EDGE DETECTING SENSOR

SCREVW
PIN

FLAT SPRING
SCREW
BRACKET
STOPPER
SCREW

SPRING

SCREW

NUT

BRACKET

AIR CYLINDER

SPEED CONTROLLER
PIN

SCREW

BRACKET

SCREW

BRACKET
SCREVW
STOPPER
BRACKET
SPRING GUIDE

SPRING
COLLAR
SCREW
BALL BEARING
WASHER

SCREW

SPRING GUIDE
PIN

NUT

QT.
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REF. PART NO.
NO. B ES
1 350667
2 004562
3 210061
4 350666
5 004565
6 300294
7 300172
8 350469
9 004518
10 303335
11 350470
12 007079
13 514000
14 601135
15 527006
16 350472
17 007019
18 350471
19 201665
20 005641
21 350779
22 240305
23 350477
24 350426
25 350772
26 350428
27  350663-UA

28 004102
29 303550
30 004106
31 350664
32 350665
33 007018
34 303448
35 259018491
36 1801484
37 240250
38 240249
39 205061
40  259009A
41 350473
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FABRIC TENSIONER MECHANISM

NAME

BRACKET
BOLT
WASHER
BRACKET
BOLT

SPRING WASHER
WASHER

BASE

SCREW

WASHER

BRACKET

SCREVW

CYLINDER

BUSHING

SPEED CONTROLLER

BRACKET
SCREW
SCREW
COLLAR
SCREW

STOPPER

CUSHION RUBBER
UPPER INDICATOR
LOWER INDICATOR
CLAMP LEVER

SPACER
COVER

NN Y/ M3 X 16SCREW
hzx v /M3 X6

WASHER
SCREW

SCALE PLATE
SEAL/SCALE
SCREW
WASHER
ROLLER ASS.

SHAFT

RING

BALL BEARING
RING

ROLLER

BRACKET

o
-

DO = s i —

DO N DO DO = DN DD

— ) =] D W DO — DN OO — e DN DN = DN —

— oD DN~

—_






H ek U g (B1)

REF. PART NO.
NO. BREFF
1 259004
2 004906
3 004500
4 2590054
5 231513
6 259006
7T 004511
8 2590064
9 2590154
10 307062
11 TRHM1923

12 005332
13 204520
14 306843
15 005312
16 306825

2 PR

7545 v b
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FABRIC TENSIONER (FRONT) MECHANISM

NAME

BRACKET
SCREW
SCREW
SHAFT
SHAFT

JOINT
SCREW
JOINT
CLAMP LEVER
ROLLER

SHAFT
SCREW
WASHER
COLLAR
SCREW

CLOTH GUIDE

QT.

—_ DN DN — —— O DN
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Y O0— 35 —KiE FORMING THE HEM MECHANISM

REF. PART NO.

NO. B & &ES Z W NAME QT.
1 350448 7% v b BRACKET 1
2 004565 NERENVEF /M8 X 16 SCREW 2
3 300294 NRER SPRING WASHER 2
4 300172 B & WASHER 2
5 801005-91 Ww®ZEH=E-2% (#) VARTABLE MOTOR ASS. 1
6 350649 F¥Aao F GEARBOX 1
7 240042 B & WASHER 4
8 350449-B 2 =7 SLEEVE 1
9 350652-91 I —VY— (TF) # PULLEY (LOWER) ASS. 1
10 004543 ANARIERX Y/ M4 X4 SCREW 7
11 004538 NHEIERXY / M4X6 SCREW 1
12 004550 NALRY / M4Xx12 SCREW 1
13 350648-91 v v 7 (#f) LINK ASS. 1
14 350451 vz LINK 1
15 240221 == FNMxX7TYyY s NEEDLE BEARING 1
16 240188-92 # 5 — COLLAR 1
17 240188 57— (FE) COLLAR 1
18 004548 Ikx Y /7M6Xx8 (#HO0.75) SCREW 2
19 350456-B ¥ty ECCENTRIC 1
20 350454-B L SHAFT 1
21 004554 NAEARIERX*Y /M3 X3 SCREW 7
22 350651-91 7-—vy— (k) & PULLEY (UPPER) ASS. 1
23 240209 4 3TN Nwh TIMING BELT 1
24 2565408 ¥+Yo—-35— (F) (WBI) LOWER TOOTHED ROLLER(WBI) 1
25 350647 v—-35— (F) (BHW) LOWER ROLLER (BHW) 1
26 004537 NARIEX Y/ M4X5 SCREW 2
27 350450-B Bffx v SCREVW 1
28 240243 7 - COLLAR 3
29 513052 vy vy - CYLINDER 1
30 527006 AE-Favbo-35 - SPEED CONTROLLER 2
31 350423-B 7Y% R bMKRNVE BOLT 1
32 350424-B NEHRIB PRESSER ARM / SPRING 1
33 350678 NEXERAMN T — COLLAR / SPRING GUADE 1
34 350418 AR SPRING 1
35 350679 NEXERAN T — COLLAR / SPRING GUADE 1
36 240214 U-+v b U-NUT 1
37 201104 B & WASHER 1






HEEER (1)

REF.
NO.

SO U WD

PART NO.
HamES

350698-SA
004809
350697
204888
007269

760246-9U

760248-9U

350696
204586
004100

005476
350699-SA
350700-SA
004507
004905

748015
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2 (WBI)
Z (BHW)

/M8

4 Y FN2Y /M3

NAME

BRACKET
NUT
BRACKET
SPRING
SCREW

OPERATION BOX
OPERATION BOX
BRACKET
SPRING WASHER
SCREW

NUT
FRAME
BRACKET
BOLT
SCREW

BAND

CONTROLLER (1)

QT.
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HIEER (2]

REF.
NO.

SO0 U WD

PART NO.
BmEH

350412-91
350633-91
350554
004515
202045

235040
522017-91
561042-91
303448
007021

561043491
561043-91
750016
302422
007022

007017
760247-9U
760249-9U
302759
007019

3034438
004500-HU
522012
204023
204293

007052
601081
601076
541001
598000

601129
601130
601000
601131
601035

702016
708021-91
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CONTROLLER (2)

NAME

(#1) (WBI) CONTROLLER ASS. (WBI)
(#) (BHW) CONTROLLER ASS. (BHW)

BRACKET
BOLT
SPRING WASHER

WASHER

$—VLFal—%— (#) FILTER/REGULATOR ASS.

SOLENOID VALVE ASS.
WASHER
SCREW

SOLENOID VALVE ASS. (WBI)
SOLENOID VALVE ASS. (BHW)
TERMINAL BOARD

NAME PLATE / TERMINAL BOARD
SCREW

SCREW
BOX/POWER SUPD(WBI)
BOX/POWER SUPD (BHW)
COVER
SCREW

WASHER

BOLT
FILTER/REGULATOR
WASHER

SPRING WASHER

SCREW
COUPLER
JOINT
VALVE
SILENCER

JOINT
JOINT
JOINT
JOINT
COUPLER SOCKET

SWITCH
SWITCH

QT.
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EEXE

REF. PART NO.

NO. aES
1 305020-91
2 601124
3 305107-91
4 305030
5 004009-1
6 305127
T 004911
8 305024
9 305025
10 305023
11 305022
12 004106
13 305021
14 600177
15 600174
16 600154
17 256031
18 302633
19 004120
20 350786
21 004911
22 004113

R NAME

JOINT
Fo(H) BRACKET ASS.
b BRACKET
C5x 7.5 SCREW

HONER ®
g\
A A -

FLAT SPRING
(F) /4.1 SCREW

k BRACKET

b BRACKET

k BRACKET

N
/s

NUANTRNIIE 23
IR

BRACKET
SCREVW
WASTE BAG
HOSE
JOINT

N EUNT

HOSE
SCREW
SPACER
'f ¥ FIhNx Y /M4 x 8SCREW

v b BRACKET

9N NHBUYT TITITuw
N\ &
N -
w
X
[e)]

4\&

/

\qr

v SCREW
>+ NP x Y,/ M4 x20 SCREW

+oF NENTEG SEEHN N NNAR

i} v uﬂﬁlkztl

(#) WASTE BAG ASS.

WASTE COLLECTION

— DO DI DN B B DN =

— s s

oo DO






RIL

REF.
NO.

00 =3O O W wW DO =

WiN
[==]

PART NO.
Mo &S

000486A9S
000486B9S
000503-5S4A
000509
004835

000505-SA
000505A5A
0003804
201252
004803

000381-SA
000507
000382-SA
007102
000512

004022
000502-SA
000504-SA
004021
004805

000383-S4A
000384
004014
004803
000233-SA

004012
004803
000293A
000293B
004012

004803
000527-SA
000527ASA
000506
004021

004805
000386

N’ Nt

NAME
THREAD STAND ASS. (5-SPOOLS)
THREAD STAND ASS. (4-SPOOLS)

THREAD STAND ROD (LOWER)
WASHER
NUT

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER

SCREW

THREAD STAND ROD (UPPER)
JOINT

SCREW

NUT

BRACKET

THREAD GUIDE BAR ROD
SCREVW

NUT

HOLDER

SCREW

NUT

THREAD GUIDE BAR (5-SPOOLS)
THREAD GUIDE BAR (4-SPOOLS)
SCREW

NUT

BRACKET
BRACKET
THREAD EYELET

NUT

% PR

%1 () (5 & 1)
$i (M) (4%x)
28 v FE#g (TF)

B &

NEF v b

7354 v b (3&I)
73545 v b (2&I)
L AVAR -

N REE
ANABAF v b M4

Z

gLy v

2 vk A

NA XY /M6 X 32
B &

Ex v,/ M6X10
24 v F#Eg (L)
YaAdg vEh
ExvV,//M5Xx186
NABF v b M5
754 v b

% 18 b

Exv,/ M4x25
NSy b/ M4
TN -
YxY/M4x12
NAF v /M4
fERE (5X1)
fE®B (4%F3)
Y x9Y,/M4x12
NSy b/ M4
7545 v b (3FX
75345 9 b (2FX
#FEBR

+ XN Y,/ M5 X 16SCREVW
NBF v b/ M5

F vy 7

ROD CAP

THREAD STAND






Eckg (1) (wal) ELECTRIC FITTINGS (1) (WBJ)

REF. PART NO.

NO. B mEFF % W NAME QT.
1 760247-90 BHE KX v 7 2 BOX/POWER SUPD 1
2 742257-91 BHEa - F (200V) POWER SOURCE CORD 1
3 742257A91 BHE a3 - F (100V) POWER SOURCE CORD 1
4 742257B91 HE#E a2 —F (220V) POWER SOURCE CORD 1
5 742257C91 ®WH a — F (240V) POWER SOURCE CORD 1
6 742425-91 Hffa - F JUNCTION CORD 1
T 742424-91 rhfga — F JUNCTION CORD 1
8 742410-91 Hhffa—F JUNCTION CORD 1
9 742416-91 tthgka — F JUNCTION CORD 1
10 742426-91 a3 —F JUNCTION CORD 1
11 708021-91 7 v P X A4 v F SWITCH (FOR MANUAL) 1
12 702016 =ER SNV SWITCH 1
13 760246-9U0 #{EX v 7 2 OPERATION BOX 1
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Bc#R (2) (BHW) ELECTRICFITTINGS (2] (BHW)

REF. PART NO.

NO. B a&EEH & I NAME QT.
1 760249-90 THE KX v 7 2 BOX/POWER SUPD 1
2 750006491 EBFHA Y 7 2 (200,,220V) POVER JUNCTION BOX ASS. (FOR 200/220V) 1
3 750006B91 BHE#HKKX v > 2 (100V) POWER JUNCTION BOX ASS. (FOR 100V) 1
4 742257-91 BHF a3 - F (200V) POWER SOURCE CORD (FOR 200V) 1
5 T742257A91 & a3 —F (100V) POWER SOURCE CORD (FOR 100V) 1
6 742257B91 ®BHE I — F (220V) POWER SOURCE CORD (FOR 220V) 1
7 742257C91 &EHEa — F (240V) POWER SOURCE CORD (FOR 240V) 1
8 742425-91 thffa - F JUNCTION CORD 1
9 742424-91 - F JUNCTION CORD 1
10 742410-91 rhika — F JUNCTION CORD 1
11 742416-91 hfta — F JUNCTION CORD 1
12 708021-91 7 v F 24 v F SWITCH (FOR MANUAL) 1
13 702016 =ER SN SWITCH 1
14 742426-91 gz — F JUNCTION CORD 1
15 760166-9U HI@A+X v 7 2 CONTROL BOX 1
16  742450-91 g — F JUNCTION CORD 1
17 742321-91 thfga — F JUNCTION CORD 1
18 800000 DC®—9%— DC MOTOR 1
19 T712036-91 7 A4 /X—% ¥ ¥ — SENSOR 1
20 760248-9U H®{EXK v s 2 OPERATION BOX 1






B () PNEUMATIC FITTINGS (1)

REF. PART NO.

NO. B EE FA NAME QT.
1 561042-91 B®#HF (#4) SOLENOID VALVE ASS. 1
2 561043-91 BH (&) SOLENOID VALVE ASS. 1
3 600182 Fa—7 TUBE 1
4 600181 Foa—7 TUBE 1
5 600161 Fa—7 TUBE 1
6 600165 Fa—-7 TUBE 1
7 6001014 Fa—-7 TUBE 1
8 600014A Fa-7 TUBE 1
9 600096B Foa—7 TUBE 1
10 600193 Fa—7 TUBE 2
11 600171 Fa—-7 TUBE 3
12 526007 go# VALVE 1
13 526009 go# VALVE 1
14 600008A Fa—7 TUBE 3
15 600194 Fa-7 TUBE 1
16 601134 " E JOINT 2






(2]

PART NO.
BmES

561042-91
561043-91
600160
600190
600199

600200
6000968
601134
600171
600191

600193
6000144
526007

&5

Woeon B
L0 LSy
NN

B B

[

(R TR

RIS RRBER Y SRR EIE »
NN NN

SH b
H11

NAME

SOLENOID VALVE ASS.
SOLENOID VALVE ASS.

TUBE
TUBE
TUBE

TUBE
TUBE
JOINT
TUBE
TUBE

TUBE
TUBE
VALVE

PNEUMATIC FITTINGS (2)

QT.

i = e QO
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